

CERTIFICATE

No: HMAV0380.rev2

Holder of certificate:

H.M. Albretsen Verktøysikring AS (HMAV)

This certificate verifies that the product has undergone drop testing according to test method described in HMAV internal test procedure.

Tool supplier: H.M. Albretsen Verktøysikring AS

Marking on product: www.verktoysikring.no, Max. load D-ring: 1kg – storage: 1 kg / drop 2 m, HMAV0000, serial number

Tested at: H.M. Albretsen Verktøysikring AS, Norway



Product:

Art.no	Description	Tool producer	Tool material	Weight (g)
BE2001	Tool case with D-rings. Small model	HMAV	Flame retardant PVC, and polyester webbing	200

The D-rings on the product is approved for max. drop height (m)	The product is approved for max. load (kg)	
2 meter	D-rings: 1 kg load / Storage: 1 kg total load.	
The D-rings on the product has undergone test drop height (m)	Test load (kg)	
2 meter	D-rings: 2 kg load + 2 kg storage	
The product is tested according to test procedure:	Date:	Test result is logged in test journal no.
6,5	16.09.2015	609

Rikke E. Arntzen
Quality Manager
Rikke E. Arntzen

Henrik C. Albretsen
General Manager
Henrik Albretsen